3m x 3m Deluxe Charcoal

fu rn Ill'u re Pergola with Steel Louvred

Shutter Roof and Sunscreen
Side Panel

FTR200

ASSEMBLY INSTRUCTIONS

Product Size Length 300 cm x Width 300 cm x Height 250 cm

.\L:r"ﬁ
=

£

BUY IT DIRECT ASSEMBLY INSTRUCTIONS 2023



IMPORTANT: Please read the instructions in full before assembly and keep for future reference.

Care Maintenance and Safety Instructions

SAFETY WARNINGS

Carefully read the instructions before installing the pergola. Failure to follow these instructions may
result in property damage or bodily injury.

To install this pergola technical knowledge is necessary. Do not build this pergola yourself
but contact a professional for help if:

1. You are unsure if the pergola can be built where you have chosen.

2. You do not understand the instruction manual or parts of it.

3. You do not have the necessary tools available.

4. You do not have the necessary technical knowledge.

Do not use an electric screwdriver, as this may result in cross threading and damage to the
pergola.

Two or more people are required to move and install the pergola. Do not try to install the
pergola alone. If the pergola falls, it could cause serious injuries and damage.

Parts can be heavy and awkward to lift; please ensure you have an unobstructed area to
assemble the product.

Safety precautions should always be followed when assembling and using this product to
reduce the risk of personal injury and damage to equipment.

Do not install the pergola if any damaged parts are present or if any parts are missing.
Contact the supplier immediately.

The pergola needs to be assembled and used on a level and stable ground.

Do not attempt assembly in windy or rainy conditions.

Keep children and pets out of the working area during assembly and adjustments.

Do not alter the product’s design and structure in any way.

Hidden ends may be sharp, please wear gloves during the assembly and any maintenance.
This also prevents any marks during assembly.

Do not climb onto the pergola.

Do not hang anything from the pergola or place anything on top of it.

BUY IT DIRECT ASSEMBLY INSTRUCTIONS 2023



e This structure is a non-permanent structure, and the warranty does not cover damage
incurred under extreme weather conditions including heavy rain, high winds or if exposed to
high heat from heaters or BBQs.

e Always keep the louvres open when not in use and secure the product during heavy winds
or extreme weather conditions.

e This product is not designed to withstand extreme weather, it is the installers responsibility
to ensure that the anchorage of the pergola is suitable for foreseeable wind conditions at
the location of the installation and the type of ground it is installed on.

e The expansion bolts provided are not suitable for all ground types. It is the installers
responsibility to ensure the anchoring of the pergola is sufficient.

e Do not use the pergola as a shelter during extreme weather conditions.

e Never leave large quantities of water or debris such as leaves on top of the pergola as this
may cause the metal to bow.

e  Whilst storing, ensure the parts are laid flat to prevent any bowing metal.

e The pergolais not designed for permanent use.

e Don’t store items under the pergola as it is not waterproof.

e Ensure you check and tighten (where necessary) nuts and bolts, these can loosen over time.

e Periodically check the pergola for any signs of damage or deformation. This can cause the
product to be unsafe and unstable.

e Always use manufacturer authorised parts when repairing your pergola.

e Before starting to assemble the pergola, unpack the product and check to ensure you have
all the parts required for assembly.

CLEANING & MAINTENANCE

The Pergola is weather resistant but is not water or wind proof. Please take care in your placement of
the Pergola to ensure it is sheltered from extreme weather. If you are expecting extreme weather, we
highly recommend disassembly and to store the parts flat in a dry area. Storing the parts stood up or
on an uneven surface can cause the metal to bow.

To disassemble follow the assembly instructions in reverse.

You will not need to regularly clean the pergola in standard use, the material has been treated and is
designed for outdoor use. In case of any spillages or accidents wipe the unit with a mild solution of
soap and water, then dry with a soft cloth.

You will need to regularly check the connections, as these may loosen with time and weaken the
structure. In case of any damage to the parts, please contact the supplier to request replacement
parts. Please note the warranty only covers manufacturing faults, and requests related to damage
may be chargeable.

BUY IT DIRECT ASSEMBLY INSTRUCTIONS 2023



PARTS LIST

O] @ Eeseeessess e
@ A
® 0 [
%‘
® — 9 ® =
@
@ [-]
@%\D
Box 1
Part | Description
5 Louvre 20
Box 2
Part | Description
2 | Handle Side Louvre Beam| 1
3 | Free Side Louvre Beam 1
4 | Cross Beam 2
8 | Handle 1
9 | Corner Cap 4
11 | Handle Connector 1
12 | Side Panel Top Clip 3
13 | Side Panel Leg Clip 6
Hardware Pack 1
Box 3
Part | Description
1 Leg 4
10 | Foot 4
Box 4
Part | Description
6 Side Panel 1
7 Side Panel Track 2

BUY IT DIRECT ASSEMBLY INSTRUCTIONS 2023



HARDWARE LIST (LOCATED WITHIN BOX 2)

Part Diagram Description Qty
A (- M4.2x25 Screw 28+2
B = M5x8 Screw 80+5
C > M6x62 Expansion Bolt 16
D @):) ® M4x22 Screw & Nut 1
E @ Screw Cap 24
F (e M2x10 Screw 6
G = M5x10 Screw 9
H () =) M6x15 Screw 8
I j//:) Wrench 1
J M5 Washer 80+5
K £bL M5 Allen Key 2
L M8 Allen Key 1
M He——= Screwdriver 1

BUY IT DIRECT ASSEMBLY INSTRUCTIONS 2023




Step by step Assembly Instructions

1 Fit Feet to 4 Legs

2 Assemble 2 x end frames

@

Ax 16

BUY IT DIRECT ASSEMBLY INSTRUCTIONS 2023




3 Fit Left and Right Beams to make frame

4 Fit Corner Caps

AT

BUY IT DIRECT ASSEMBLY INSTRUCTIONS 2023

Ax12
E x 24
Hx8




5 Install the Louvres B x 80

6 Fitting Handle Connector

Dx1

Wy

S
A

O

BUY IT DIRECT ASSEMBLY INSTRUCTIONS 2023



7 Fit and test the Handle

8 Install onto concrete pads or cemented paving slabs

Cx16

The integrity of this structure
is determine by the quality of
the ground fixing. Check that
the fittings are correct for your
foundations.

Orientate your Pergola to
ensure the side panel can be
in the location you want. It
can be fitted to either of the
Cross Beams.

I
®
1

|/I gé’

BUY IT DIRECT ASSEMBLY INSTRUCTIONS 2023



9 Fit Side Panel Top Clips

\
T
()
X
o
1Y)
o)
>
)

BUY IT DIRECT ASSEMBLY INSTRUCTIONS 2023

Gx3




1 1 Fit Side Panel Leg Clips and Panel Tracks

Fx6

1| 1::;W !
N7 7
¢ 1|

1 2 Test Side Panel

W%

&

Please call us on 0330 0412 270 for support

BUY IT DIRECT ASSEMBLY INSTRUCTIONS 2023




	空白页面



